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EX: §o3IE S 3
KA oAz KM BB G CE R H o 4 ik ) 7 A N3 ) 4E
S6 " Admskd (£
F R LR A)) HC22044502701 | Az & L% —#3% % | mgTEQ/kg 2.0x10
% J%:0-0.2 m
S7 7 A &AL A AL
(ZFR®TFRE) HC22044502801 | Z&Az& t | —"®3%k % | mgTEQ/kg 1.3x107
% Z:0-02m
S8 ) X #ful 4 R A e
(ZFRAm LR &H) HC22044502901 | #Azé& 13§ Z&%k % | mgTEQ/kg 2.6x107
*J%:0-0.2 m S5
S9 J” sk dbrl R R e o
(7 FRERKE HC22044503001 | A& 3 Z&%k % | mgTEQ/kg 4.7x107
We) R /E:0-02m
S10 )~ X Abfr] & A Hb
(P 38 R ) HC22044503101 | #47& L3 —®3¥% % | mgTEQ/kg 2.6x107
% /%:0-0.2 m
S11 ) Akl R Fl 2
(P 20 R ) HC22044503201 | #7& 3% — %%k £ | mgTEQkg 4.9x107
% /%:0-02m
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TR K F M BRAE M AR At R
M HC22044502701 RAEE / SERE /
5K (p) # i TR (pou) FM Y ¥ K E(TEQ)
ZRE A
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
%’r 2,3,7,8-TCDD N.D. 0.08 x1 0.04
f,é 1,2,3,7,8-PeCDD 0.4 0.2 x0.5 0.2
.:: 1,2,3.4,7,8-HxCDD 0.9 0.2 x0.1 0.09
;ﬁ: 1,2,3,6,7,8-HxCDD 1.0 0.2 x0.1 0.1
2t 1,2,3,7,8,9-HxCDD 0.6 0.2 x0.1 0.06
- 1.2,3,4,6,7.8-HpCDD 9.2 0.1 %001 0.092
¥k 0OCDD 11 0.1 x0.001 0.011
PCDDs &% 23 - s 0.59
2,3,7,8-TCDF 0.4 0.1 x0.1 0.04
1,2,3,7,8-PeCDF 1 0.2 x0.05 0.05
% 2,3,4,7,8-PeCDF 1.2 0.2 0.5 0.6
fé 1,2,3,4,7,8-HXCDF 2.0 0.1 x0.1 0.2
o 1,2,3.6,7,8-HXCDF 2.1 0.1 x0.1 0.21
XK
¥ 1,2,3,7,8,9-HXCDF 0.2 0.2 x0.1 0.02
ok 2,3,4,6,7,8-HxCDF 2.2 0.1 x0.1 0.22
" 1,2,3,4,6,7.8-HpCDF 71 0.09 x0.01 0.071
1,2,3,4,7,8,9-HpCDF 1.1 0.1 x0.01 0.011
OCDF 6.1 0.1 x0.001 0.0061
PCDFs &% 23 - - 1.4
—& 3% %% (PCDDs+PCDFs) 46 - - 2.0

BiEs FMKRE(p): B EM A,
HW Y FRE (TEQ) : WH AL F23,7.8-TCDD 4 /& ik &
KR EAT A B IRES, 7 HF0 %Sk e R,
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TR I K M ARAR W A A H 4
BT 5 HC22044502801 FHEE / o2 7
MK (p) # i PR (pou) A% % %K E(TEQ)
—REA
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
ﬁj 2,3,7,8-TCDD N.D. 0.05 x1 0.025
f;é‘ 1,2,3,7,8-PeCDD N.D. 0.06 x0.5 0.015
= 1,2,3,4,7,8-HxCDD N.D. 0.06 x0.1 0.003
*
# 1,2,3,6,7,8-HxCDD N.D. 0.06 x0.1 0.003
xF 1,2,3,7.8,9-HxCDD N.D. 0.06 x0.1 0.003
;é 1,2,3.4.6,7,8-HpCDD N.D. 0.08 %0.01 0.00040
E OCDD 1.6 0.09 x0.001 0.0016
PCDDs & ¥ 1.8 - . 0.051
2,3,7,8-TCDF N.D. 0.04 x0.1 0.002
1,2,3,7,8-PeCDF N.D. 0.04 x0.05 0.001
% 2,3,4,7,8-PeCDF N.D. 0.04 x0.5 0.01
fé 1,2,3,4,7,8-HxCDF 0.28 0.03 x0.1 0.028
= 1,2,3,6,7,8-HxCDF N.D. 0.03 x0.1 0.0015
i 1,2,3,7,8,9-HXCDF N.D. 0.05 x0.1 0.0025
nk 2,3,4,6,7,8-HxCDF 0.25 0.04 x0.1 0.025
G 1,2.3.4,6,7.8-HpCDF 0.80 0.04 x0.01 0.008
1,2,3,4,7,8,9-HpCDF N.D. 0.06 x0.01 0.00030
OCDF N.D. 0.1 x0.001 0.000050
PCDFs &% 1.5 - i 0.078
&%k EE (PCDDs+PCDFs) 3.3 - - 0.13
Fik: MK (p): = BIKLM ZAL;
FHMLFRE (TEQ) : WHH48% F23,7.8-TCDD W /R % K& ;
KR BART A i IReE, A F M YR E 2 Rt
pirimisirimi o ueon JUgdtor et s
Add 2nd E{oo:‘,‘BL/i/q;/\vg .D,‘ ‘No. 1335 Bin ’ajn Fid Bi&)’ang Q/strict: Hangzhou,China, 310(?53 gﬁ"%‘{
[ 4l Website: www.jatests.com M54 Email: service @jatests.com 4 Tel: 0571-56031800 (=3




M&E4S (Report No.): HC220445-4

IR &
Test Report

TASZ i

J&A TESTING

$50, 10T (Page 50f 10)

=R R FMRA I AR At S R

G R HC22044502901 A / SRE /
52 MK S (p) #> th PR (pou) #HM L% K& (TEQ)
ZRER
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
ﬁf 2,3,7,8-TCDD N.D. 0.09 x1 0.045
fjé 1,2,3,7,8-PeCDD N.D. 0.1 x0.5 0.025
-:: 1,2,3,4,7,8-HxCDD N.D. 0.1 x0.1 0.005
; 1,2,3,6,7,8-HxCDD N.D. 0.1 x0.1 0.005
Xt 1,2,3,7,8,9-HxCDD N.D. 0.1 x0.1 0.005
;é 1,2,3,4,6,7,8-HpCDD 1.3 0.1 x0.01 0.013
S OCDD 4.4 0.1 x0.001 0.0044
PCDDs 2 ¥ 5.9 - : 0.10
2,3,7,8-TCDF 0.5 0.1 0.1 0.05
1,2,3,7,8-PeCDF 0.5 0.1 x0.05 0.025
% 2,3,4,7,8-PeCDF N.D. 0.1 x0.5 0.025
fé 1,2,3.4,7,8-HxCDF 0.34 0.06 x0.1 0.034
L4 1,2,3,6,7,8-HxCDF N.D. 0.07 x0.1 0.0035
7,;*:; 1,2,3,7,8,9-HxCDF N.D. 0.1 x0.1 0.005
3 2,3,4,6,7,8-HxCDF N.D. 0.07 0.1 0.0035
“i’ 1,2,3,4,6,7,8-HpCDF 1.3 0.06 x0.01 0.013
1,2,3,4,7,8,9-HpCDF N.D. 0.09 x0.01 0.00045
OCDF 2.0 0.1 x0.001 0.002
PCDFs & ¥ 4.9 - - 0.16
—v&3% %% (PCDDs+PCDFs) 11 - . 0.26

Bk RAKE(p): —BEKRAM L,

HWEFRE (TEQ) : WHAMY F23,7.8-TCDD #/F ¥ ik & ;
KM K BACT A B IR, FHEEFN Y SR E 24 R,

HRINERNFEER 2T/ Zhejiang J&A Testing Technology Co., Ltd.
Mok WV BUN T L IX S22 1335 45 D #% 2 )5, 310053

Add.: 2" Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

[ )il Website: www.jatests.com W54 Email: service@jatests.com

il Tel: 0571-56031800

ElaesE
=




T\EZ i

J&A TESTING
RAR &
Test Report
ME9E (Report No.): HC220445-4 671, £ 10T (Page 6 0of 10)
B R R R MR M At 4
H S th 5 HC22044503001 FHEE / A RE /
52 MK B (p) # B PR (pou) MY 8K (TEQ)
R A
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
% 2,3,7,8-TCDD N.D. 0.08 x1 0.04
fé 1,2,3,7,8-PeCDD N.D. 0.08 x0.5 0.02
; 1,2,3.4,7,8-HxCDD N.D. 0.07 x0.1 0.0035
# 1,2,3,6,7,8-HxCDD N.D. 0.07 x0.1 0.0035
xt 1,2,3,7,8,9-HxCDD N.D. 0.07 x0.1 0.0035
;;é 1,2,3,4,6,7,8-HpCDD 1.0 0.09 x0.01 0.01
* OCDD 5.0 0.1 x0.001 0.005
PCDDs % & 6.2 - - 0.086
2,3,7,8-TCDF 0.6 0.1 x0.1 0.06
1,2,3,7,8-PeCDF 0.45 0.07 x0.05 0.022
% 2,3,4,7,8-PeCDF 0.35 0.07 x0.5 0.18
i“ 1,2,3,4,7,8-HxCDF 0.31 0.04 x0.1 0.031
= 1,2,3.6,7,8-HXCDF 0.37 0.05 x0.1 0.037
’::,i 1,2,3,7,8,9-HXCDF N.D. 0.07 x0.1 0.0035
k. 2,3,4,6,7,8-HXCDF 0.32 0.05 x0.1 0.032
" 1,2,3.4,6,7,8-HpCDF 1.1 0.05 x0.01 0.011
1,2,3,4,7,8,9-HpCDF N.D. 0.07 x0.01 0.00035
OCDF N.D. 0.1 %x0.001 0.000050
PCDFs %% 3.6 = - 0.38
—v"& 3% %% (PCDDs+PCDFs) 9.8 - . 0.47

FiE: FMRE(p): ZBIKEM AL,
FWEERE (TEQ) : H AH48% F2,3,7,8-TCDD # /i & ik & ;
KM K BACT A B R, AN Y Bk 124 B IR,
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K A RAS N A At 4
MRS HC22044503101 HE 7 > AT /
MK (p) # IR (o) # MY 7 KB (TEQ)
ZREE
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
%’r 2,3,7,8-TCDD N.D. 0.09 x1 0.045
fé 1,2,3,7,8-PeCDD N.D. 0.08 x0.5 0.02
— 1,2,3,4,7,8-HxCDD N.D. 0.08 x0.1 0.004
*
# 1,2,3,6,7,8-HxCDD N.D. 0.08 %0.1 0.004
Xt 1,2,3,7,8,9-HxCDD N.D. 0.08 x0.1 0.004
% 1,2,3,4,6,7,8-HpCDD N.D. 0.1 %0.01 0.00050
g OCDD 3.5 0.2 x0.001 0.0035
PCDDs & ¥ 3.8 - . 0.081
2,3,7.8-TCDF 0.58 0.09 x0.1 0.058
1,2,3,7,8-PeCDF 0.42 0.07 x0.05 0.021
% 2,3,4,7,8-PeCDF N.D. 0.07 x0.5 0.018
fé 1,2,3,4,7,8-HxCDF 0.36 0.04 x0.1 0.036
= 1,2,3,6,7,8-HXCDF N.D. 0.04 x0.1 0.002
’;f; 1,2,3,7,8,9-HxCDF N.D. 0.07 x0.1 0.0035
k. 2,3,4,6,7,8-HXCDF 0.30 0.05 x0.1 0.03
& 1,2,3.4,6,7.8-HpCDF 1.0 0.05 x0.01 0.01
1,2,3,4,7,8,9-HpCDF N.D. 0.08 x0.01 0.00040
OCDF 1.4 0.2 x0.001 0.0014
PCDFs % ¥ 4.2 = - 0.18
—"&3%& %% (PCDDs+PCDFs) 8.0 - . 0.26

GiEk: FMRE(p): S BIKEM AL,
HEHYFRE (TEQ) : H A48 % F2,3,7.8-TCDD 4/ & ik /& ;
KM R BART AR B IRy, H N S SR E 2 R,
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TR R FMAARAE N AR A T R
M5 HC22044503201 FHE 3 ’ HRE /
5 MK (p) # th PR (pou) MY %K E(TEQ)
—EER ,
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
%’» 2.3,7,8-TCDD N.D. 0.09 x1 0.045
f)é 1,2,3,7,8-PeCDD N.D. 0.1 x0.5 0.025
?:‘ 1,2,3,4,7,8-HXCDD N.D. 0.1 x0.1 0.005
;‘ 1,2,3,6,7,8-HXCDD N.D. 0.1 x0.1 0.005
%t 1,2,3,7,8,9-HxCDD N.D. 0.1 x0.1 0.005
;;é 1,2,3.4,6,7,8-HpCDD 1.4 0.1 x0.01 0.014
3 0OCDD 5.2 0.2 x0.001 0.0052
PCDDs %% 6.8 . 5 0.10
2,3,7,8-TCDF 0.7 0.1 x0.1 0.07
1,2,3,7,8-PeCDF 0.52 0.09 x0.05 0.026
% 2,3,4,7,8-PeCDF 0.32 0.09 x0.5 0.16
i“ 1,2,3.4,7,8-HXCDF 0.30 0.06 x0.1 0.03
= 1,2,3,6,7,8-HXCDF 0.46 0.06 x0.1 0.046
§ 1,2,3,7,8,9-HXCDF N.D. 0.1 x0.1 0.005
ok 2,3,4,6,7,8-HxCDF 0.32 0.07 x0.1 0.032
i 1,2,3.,4,6,7,8-HpCDF 1.9 0.07 x0.01 0.019
1,2,3,4,7,8,9-HpCDF N.D. 0.1 x0.01 0.00050
OCDF 1.6 0.2 x0.001 0.0016
PCDFs %% 6.2 ) - 0.39
Z &% %% (PCDDs+PCDFs) 13 - « 0.49
BiEs KM (p): ZBIERAM AL,
HHSFRE (TEQ) : HHE A4 % F2,3,7.8-TCDD W/ ¥ ik :
MR BART Ao i PR, S A Y 2R 124 B IR
R THhEENRIBSEIRAE/ Zhejiang J&A Testing Technology Co., Ltd. A E
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B
B 12 23R EZR
kkk IR & 45 R Test Report End ***
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